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PARTS NOT SHOWN IN FIG.

Sr. No. Description Part No. Qty.
1 BASE SA 109908100 1
2 STABILISING ROD 109906100 1
3 HEX. NUT _ M16 101711100 2
4 SH M4 x8 121761100 14
5 SWITCH PLATE SA 109912100 1
6 SH _ M8x25 101712100 4
7 REVERSE-FORWARD SWITCH BOX 221302 1
8 REVERSE-FORWARD SWITCH 221301 1
9 REVERSE-FORWARD SWITCH PLATE 222001 1
10 SPINDLE SIDE KNOB 109902100 1
11 COOLANT SA 129935100 1
12 SOCKET HEAD GRUB SCREW _ M5x25 101703100 2
13 BUSH 100501100 2
14 SPINDLE 100202100 1
15 PLUG PLATE 102004100 1
16 SOCKET HEAD GRUB SCREW _M5x30 101759100 5
17 HEX. NUT _ M5 101760100 5
18 MAIN BODY 100101100 1
19 GIB 100703100 1
20 PLAIN WASHER _ M6 101709100 3
21 CABLE CONDUIT _ 0.550 Mtr. L 211306 1
22 SH _ M6x60 101765100 1
23 INT. TOOTH LOCK WASHER M5 101739100 4
24 SH SCREW M5X25 101726100 4
25 NAME PLATE (KDS 100 - 4 R/RL) 230 V 101493100 1
26 RACK 100239100 1
27 HAMMER DRIVE SCREW _ DIA.3x6 101718100 5
28 BRASS STRIP STRAIGHT 102011100 1
29 BRASS STRIP BEND 102002100 1
30 HUB 100203100 1
31 STOPPER PLATE 102001100 1
32 HANDEL LEVER SA 289904 3
33 SH M6x16 101701100 2
34 SH _ M8x50 231702 2
35 PLAIN WASHER M8 10173100 2
36 BRIDGE RECT. CIRCUIT * 211315 1
37 BACK COVER SUPPORTER 100238100 1
38 DRILL UNIT EHB 32 -2-2 R/RL 1
39 GUIDE BED MACHINING 100149100 1
40 SPEED AND POWER SELECTION SWITCH COVER 221304 1
41 DRILL SIDE CAP 400401 1
42 SHC SCREW M6x60 101765100 4
43 SHC SCREW M8X35 231703 2
44 SHC SCREW _ M6x20 101755100 2
45 SPRING WASHER _ M6 101702100 2
46 SPEED & POWER SELECTION SWITCH 221303 1
47 VERTICAL RETAINER 80 MM 120279100 1
48 HEX NUT M8 101729100 1
49 INT. TOOTH LOCK WASHER M8 101736100 4
50 Pg 9 GLAND 211309 2
51 NRB _ (50-58-20) 100901100 1
52 NRB BRACKET 100144100 1
53 CABLE SA 109909100 1
54 THRUST PLATE 100211300 1
55 MT3 _ SLEEVE HOLDER SA 109925100 1
56 SPRING WASHER M8 101710100 2
57 MAIN BODY GASKET 100302100 1




